






 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  i    
 

Table of Contents 
Table of Contents .................................................................................................................... i 

Introduction .......................................................................................................................... xii 

Objectives of the Guideline .................................................................................................. xiv 

How to use the BW Planning Guideline ................................................................................ xv 
[...]
desalination, and post-treatment, which each is presented in the following subchapters. All 
three steps are interdependent within the planning phase Basic Engineering. 

 
Figure 2-4: Design of the essential treatment steps 

2.1.1 Pre-treatment  

To increase the efficiency and life span of the desalination system, effective pre-treatment of 
the feedwater is required. RO-Membrane manufacturers are commonly using the SDI as a 
parameter for design limits, operational and guarantee conditions. Thus, a market-oriented 
BWRO design shall take the RO-membrane system design guidelines of the BWRO-module 
suppliers seriously already in designing the pre-treatment. The allowed maximum SDI of the 
feedwater entering the membrane element is fixed in the element datasheet by selecting a 
particular membrane element. Mostly, BWRO spiral wound elements allow a maximum feed 
water SDI between 3 and 5. In order to have a proper long-term operation of the BWRO 
system, the required SDI value must be met by the pre-treatment system. A BWRO 
desalination process designed according to the guidelines of the element manufacturer, with 
a well-designed and operated pre-treatment system, will ensure stable performance without 
high demand for frequent cleanings and membrane element replacement.  

Table 2-2 displays a list of required concentration limits set by the RO manufacturer. Note that 
the values given in the table are just for comparison of both common membrane materials. For 
design, please use the values from the RO-element datasheet.  

2.1 Design of the essential treatment steps

2.2.1 Pre-treatment

2.2.2 Desalination 

2.2.3 Post-treatment



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-5    
 

Table 2-2: Pretreated water quality requirements for CA and PA membranes32 

 Spiral CA Spiral PA 

Suspended Matter    

a) Turbidity [NTU] < 1.0 < 1.0 

b) SDI [-] < 4.0 < 4.0 

Ionic Content   

a) Iron (ferrous) [mg/L] < 2.0 < 2.0 

b) Manganese [mg/L] < 0.5 < 0.5 

c) Strontium, in conc [% saturation] 2,000 3,000 

d) Barium, in conc [% saturation] 5,000 5,000 

e) Silica, in conc w/o inhibitor [mg/L] <160 <160 

Chemical Additives   

a) Residual Chlorine [ppm] < 1.0 ND 

b) Scale inhibitor, in conc [mg/L] 12-18 12-18 

c) Acidification [pH] 5.5-6.0 4-10 

Temperature, saturation, solubility   

Maximum feed temperature [°C] 40 45 

Maximum LSI with scale inhibitor [-] Note 2.4-2.8 

Solubility product (CaSO4) with scale 
inhibitor [% saturation] 150 150 

ND = Non detectable; PA=Polyamide CA=Cellulose acetate 

Note: CA membranes require acidification to pH 5.5 to 6.0 to reduce the rate of hydrolysis. 
Therefore, the LSI of the exiting concentrate tends to be low enough that a scale inhibitor for 
calcium carbonate is not necessary.  

 

 

 
32 Watson, et al. (2003).United States Department of the Interior, Desalting Handbook for Planners  



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-6    
 

It is recommended to follow a relatively conservative approach to anticipate a slightly higher 
fouling tendency for system design, including a more robust pre-treatment system to benefit 
from a trouble-free plant operation and an increased membrane life expectancy. The latter 
recommendation is extremely important for BWRO desalination design, including those in 
Jordan.  

The reason for this is that primarily the fouling risk of the BW is underestimated. This optimistic 
view of feed characterization can be correct as long as the feed source is reliable and 
definable, such as groundwater only from a deep-well abstraction. In cases where surface 
water is blended into the well water to treat in the BWRO system, it is unknown exactly which 
risks are entering the surface water into the BW plant, causing challenges for the whole RO 
system.  

Scaling and fouling control can be achieved by several methods tailored to the specific 
compounds. The scale control method or the combination thereof depends on the chemistry 
of the targeted inorganic compounds.  

Fouling from colloidal and particulate matter can be prevented by several forms of filtration 
preceded by flocculation or oxidation where needed. SDI should be kept below 5. Finally, 
biological fouling is limited by lowering the concentration of organic matter, if present, in the 
source water at critical levels. TOC should be below three mg/L, AOC relevant to spark biofilm 
formation must be maintained below ten µg/L Ac-C.  
 

The impacts of scaling and the different types of fouling on the performance of the RO system 
are presented in Table 2-3. Impacts can be observed on the differential or transmembrane 
pressure, feed pressure, and salt passage. All forms of scaling and fouling lead to pressure 
increase in different forms of severity. The salt passage is rapidly increasing when a cake layer 
is formed on the surface of the RO membrane, causing elevated concentration polarisation. 

 

 

 

 

 

 

 

 

 

 

 

 
Table 2-3: Types of fouling and scaling and their impact on RO-system performance33 

 
33 Voutchkov (2017).Elsevier, Pretreatment For Reverse Osmosis Desalination  



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-7    
 

 
Within the planning phase Basic Engineering, two different feed sources (well and surface 
intake) of a typical Jordan BWRO plant are considered (see Table 2-4). 
Table 2-4: Typical source water quality of desalination plants with subsurface and open water intake with good 
quality 

Source water quality 
parameter 

Well intake Surface intake  

Turbidity [NTU] <0.1 0.5 – 10.0 

SDI15 <2.0 8 – 10 

TOC [mg/l] <1 <1  

Total organic carbon [mg/L] <1.0 0.5 – 1.0 

Total hydrocarbons [mg/L] <0.01 <0.01 

Hydrogen sulfide [mg/L] 0.5 to 5 <0.01 

Nitrates [mg/L] 12  4 

Total iron in reduced form 
[mg/L] 

<0.05 < 0.05 

Total manganese in reduced 
form [mg/L] 

<0.02 < 0.02 

Algae [Cells/L] 0.0 100 – 20,000 

 



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-8    
 

Table 2-5 shows the typical pre-treatment configuration of saline source water regarding its 
content of particulate and colloidal foulants (turbidity, SDI) and organic and microbial foulants 
(TOC). 
Table 2-5: Typical pre-treatment technology based on the source water quality34 

Source Water quality Recommended pre-treatment 
technology 

Notes 

Turbidity  SDI15 TOC 

< 0.1 NTU < 2 1 ppm Cartridge or bag filters only Grit removal may be needed if 
intake wells are used 

≥ 0.1 NTU 
< 5 NTU 

< 5 1 ppm 

Single-stage mono or dual-media 
filters plus cartridge filter 
(MF/UF pretreatment may be cost-
competitive if a 7-to-10-year RO 
membrane function is guaranteed) 

Coagulant addition may be 
needed 
(Coagulant may not be needed 
if an MF/UF system is used) 

≥ 5 NTU 
< 30 NTU 

> 5 4 ppm 

Dual-media filters plus cartridge 
filter 

Coagulant addition may be 
needed 

MF/UF pretreatment - 

≥ 30 NTU 
< 50 NTU 

> 5 4 ppm 

Sedimentation or DAF plus Single-
stage dual-media filters plus 
cartage filters, or sedimentation or 
DAF plus MF/UF pretreatment 

- 

≥ 50 NTU > 5 ≥ 4 ppm 

High-rate sedimentation or DAF 
plus two-stage dual-media filters 
plus cartridge filters, or high-rate 
sedimentation or DAF plus MF/UF 
pretreatment 

DAF ahead of filtration may not 
be needed, if algal blooms in 
the intake are moderate 
(TOC<2ppm) or oil 
contamination is not an issue 

 

Concepts 
In addition, the following four concepts of pre-treatment for a BWRO desalination plant in 
Jordan were considered: 

 

1. Planning concept 1: only Wellfields as feedwater source  
2. Planning concept 2: Wellfield water and surface water as a feedwater source 
3. Planning concept 3: Radioactive wellfield water  
4. Planning concept 4: Feedwater temperature above 40°C  

 
The cartridge filter (5 microns) is part of the RO unit; therefore, it will not be a part of this 
chapter. 
 

 
34 Voutchkov (2013). McGraw Hill, Desalination engineering planning and design 



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-9    
 

Depending on the raw water quality, it is highly recommended that a raw water tank (buffer 
tank) is considered before or after the Pre-treatment process to avoid bottlenecks (min. ½ to 1 
day). The buffer tank should be provided after the pre-treatment, if values for example, 
dissolved iron and/or hydrogen sulfide, aren’t in the borderline area of the desalination process. 
In this considered example with 160 m³/h, the raw water tank volume would be 3,840 m³ 
(160m³/h*24 h) and is installed before the pre-treatment process.  
 

  



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-10    
 

Planning concept 1: 

 
Figure 2-5: Pre-treatment planning concept 1 with bag filter 

In planning concept 1, only wellfields as feedwater sources are considered; in this case, only 
a scale control for the RO unit is required for the pre-treatment. A bag filter (F-001) is foreseen 
as a backup filter. 

Planning concept 2: 

The combination of wellfield water and surface water necessitates filtration before RO. This is 
accomplished through a sand filter. It is highly recommended to plan an extra sand filter to 
avoid plant downtime during the flushing/ backwash of the sand filter; in the considered 
concept, four sand filters are planned, while only two are necessary for the filtration process. 
In addition, a coagulant-flocculation (polyelectrolyte) is required to remove colloidal and 
suspended matter and increase filtration effectiveness. 

 
Figure 2-6: Pre-treatment planning concept 2 with sand filtration 

 

Disinfection
wellfield 

Well field

Raw water tank

bl 1

VE-001
2000m³

VE-002
2000m³

P-001

P-002

Feed water pumps

RO-Unit

Post-
treatmen

F-001

F-002
Bag filters

bl 1

Well field

Raw water tank

Disinfection
wellfield 

VE-001
2000m³

VE-002
2000m³

P-001

P-002

Feed water pumps

RO-Unit

Post-
treatment

Polyelectrolyte

VE-004
80m³

VE-003

back wash 
water tank

Surface water F-001

F-002

F-003

F-004



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-11    
 

Planning concept 3: 

For Radioactive wellfield water, there should be considered a pilot plant for compliance limit 
values for radioactivity, an option to avoid high radioactivity is to consider Ion exchangers in 
the pre-treatment (and/) or in the brine treatment. In the following example, ion exchange is 
considered in the pre-treatment. 

 
Figure 2-7: Pre-treatment planning concept 3 with ion exchanger 

Planning concept 4: 

For water temperatures above 40°C, a cooling structure must be in place to reach RO 
temperature limits. An example is shown in the following figure. 

 
Figure 2-8: Pre-treatment planning concept 4 with cooling tower 

 

 

bl 1

Well field

Raw water tank

Disinfection
wellfield 

VE-001
2000m³

VE-002
2000m³

P-001

P-002

Feed water pumps

RO-Unit

Post-
treatmen

Coagulation

VE-004
80m³

VE-003

back wash 
water tank

F-001

F-002

F-003

F-004

Well field

Raw water tank

Disinfection
wellfield 

bl 1

VE-001
2000m³

VE-002
2000m³

P-001

P-002

Feed water pumps

RO-Unit

Post-
treatmen

F-001

Cooling 
tower

CT-001



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-12    
 

Insights into the backwash of sand filters 
After completion of a filter run, indicated by the increased pressure drop, the filter medium must 
be cleaned by backwashing. The two-rinsing media available are water and air, which flow 
through the filter in the opposite direction to the filtration direction. The following three washing 
methods exist: 

 Water rinsing 
Depositions on the filter media are removed by water flushing with high flow to ensure 
adequate bed expansion. A disadvantage is the very high flushing water consumption. 

 
 Air-water rinsing 

During air flushing, the filter cake formed at the surface of the filter bed is broken up by the 
large air bubbles so that removal by the subsequent water or air-water rinsing is possible. The 
air remaining in the filter during air flushing must also be removed from the filter material by 
the water. The flushing water consumption is less than a water rinse method.  

 Combined air-water rinsing 
This method is the most common in Europe. After the filter cake is broken up by air flushing, 
the following combined air-water flushing continues this process with a simultaneous discharge 
of the deposits. The combined air-water flushing has proven to improve material transport as 
opposed to only using water. At the same time, the air remaining in the filter is cleared out. The 
flushing water consumption is the lowest for this method.  

 

Cooling towers in case of high feed temperatures 
In case feedwater temperatures exceed the membrane temperature limit, it is recommended 
to install a cooling tower, using the evaporation enthalpy of water for cooling.  

Suppose the well water temperature is 70°C and the RO-design temperature is 40°C (please 
do not take the maximum allowed temperature according to the RO-element data sheet, which 
is mostly 45°C). In that case, the required cooling will be the entire temperature difference of 
ΔT = 30K.  

As shown in Figure 2-9, using a direct wet cooling tower can achieve this cooling effect at an 
ambient air temperature of Tout = 35°C and an ambient relative humidity of φrel = 28%, resulting 
in a water loss of 4.5% of the feedwater flow. Apart from this extremely high well water 
temperature of 70°C, the cooling requirement for most cases may be in the range of, if any, 
ΔT = 10-20K, causing a water loss of 1.5% to 3% of the feed, respectively.  

 



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-13    
 

 

Figure 2-9: Diagram depicting the relationship between the water loss from cooling and the temperature difference 
ΔT in a cooling tower 

A schematic diagram of a cooling tower for cooling brackish water is shown in Figure 2-10. 

 
Figure 2-10: Schematic diagram of a cooling tower for cooling of a BWRO feed 

 

 

0 10 20 30 40

1

2

3

4

5

6

Water loss from 
cooling [%]

ΔT [K]

Tout = 35°C
φrel = 28%

Collection basin

Fan

Demister

Tower fixtures

Air

Nozzles
Brackish 

Water from 
Deep-Well

Brackish Water to 
pretreatment

Blow-down to 
discharge

Air



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-14    
 

Take away messages of Pre-treatment 

 
 
  

 Pretreatment is an indispensible part of the BWRO system ensuring a high-quality 
feed to the RO. 

 The processes most frequently used in pre-treatment are dosing of antiscalants as 
well as filtration of particles by media filters and cartridge filters. 

 Advanced pretreatment methods such as ultrafiltration are less common and require 
a higher level of skill and automation of the system. 

 Although well designed pretreatment may minimize fouling and scaling of the RO 
membranes, cleaning protocols need to be established to remove residual fouling. 

 A conservative approach in the design of the BWRO system including pre-treatment 
is recommended. This ensures trouble-free plant operation and in increased 
membrane life. 



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-15    
 

2.1.2 Desalination 

Based on the basic flow sheet of a RO module in Figure 2-11, the mass and energy balances 
are introduced with respect to the selected concept from the feasibility study. 

 
Figure 2-11: Basic flow sheet of a single element RO-module 

The plant capacity (permeate max flux), water quality parameters, and the recovery rate should 
be given. They should be finally specified as part of the Basic Engineering. 

Table 2-6: Example for a basic plant specification 

ID Description Abbreviation Value Unit 

1 Plant capacity �̇�𝒎𝒑𝒑 120 m³/h 

2 Plant availability f 95 % 

4 TDS plant design 𝒘𝒘�𝑭𝑭 4,500 mg/l 

5 Feed temperature 𝑻𝑻𝑭𝑭 25 °C 

6 Min rejection rate NaCl R 99 % 

7 Recovery rate RO φ 76 % 

 

The focus on designing a membrane system (RO module) for a required permeate flow is to 
minimize feed pressure and membrane costs while maximizing the permeate quality and 
recovery. Therefore, a membrane system shall be designed so that each element of the RO 
unit operates within the range of recommended operating conditions.  

 

 

 

RO module

1 2
3

pre-
treatment

post-
treatment

brine
treatment

feed permeate

retentate
feed
pump brine 



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-16    
 

The following gives the boundaries of these operating conditions: 

 Max. recovery rate 
 Max. permeate flowrate 
 Min. concentration flowrate 
 Max. feed flowrate  

 

The higher the fouling tendency of feedwater, the stricter are the limits of these parameters. 
High-quality feedwater should lead to a high-flux design, whereas poor-quality feedwater 
necessitates a low-flux design. If the operational limitations are not considered, this may lead 
to: 

 More cleanings a year 
 Reduced capacity 
 Increased feed pressure 
 Reduced membrane life  

 

The main limiting factors are shown in Figure 2-12 to give an overall impression of the 
complexity of a RO process regarding both design and operation.  

 

 

Figure 2-12: Limiting factors/ parameters for RO desalination 

 

 

 

 

RO
disturbances

RO
Damaging

RO
Blocking

• metal oxides
• Colloids
• biological

substance

• CaSO4; CaCO3;
CaF2 ; BaSO4;
SiO2 ; SrSO4;
Mg(OH)2

• acid & alkalis
• free chlorine
• free oxygen
• organic solvent
• bacteria

Fouling Scaling

RO
disincentive

effects

• Osmotic pressure
• viscosity



 
Desalination of Sea and Brackish Water Project: 
Guideline for the Planning of Brackish Water 
Reverse Osmosis Desalination Plants in Jordan  

 
 

 

  2-17    
 

For the RO module pre-design following parameters of the mass- and energy balances should 
be specified: 

 Permeate concentration  (w�P) 
 Required feed pressure (pa) 
 Membrane area (𝐴𝐴𝑀𝑀) 
 specific energy consumption (Pt, HP) 

 

A Spiral-wound element with polyamide thin-film composite membrane (Dow Filmtec BW30-
400/34) is considered for the calculation. 

 
Figure 2-13: Construction of a RO spiral wound element35 

 

 

Figure 2-14: Packing density vs. risk of fouling and blockage 

 
35 LANXESS (2013). Principles of Reverse Osmosis Membrane Separation 

packing densitypacking density fouling capacity 
module flushing

fouling capacity 
module flushing

low module cost

low space requirements

increased danger of module blocking

increased flushing frequencies

increased specific energy and      
chemicals consumption

increased module cost

increased fouling/blocking 
capacity

increased filtration time

increased water recovery

increased space requirements

packing densitypacking density fouling capacity 
module flushing

fouling capacity 
module flushing

low module cost